



CONSUMER PRODUCTS SERVICES DIVISION

ZHEJIANG HUARUI SPONGE PRODUCTS CO., LTD

Technical Report: 66221870961

Date Received: JUL.07, 2022

Mod Date: /

JUL.12, 2022

Page 1 of 3

MARK XIONG
ZHEJIANG HUARUI SPONGE PRODUCTS CO., LTD
JIAOKEWEN XIN DISTRICT, ANJI, ZHEJIANG

Sample Description:	FOAM		
Manufacturer:	NA	PO No.:	NA
Buyer:	NA	Style:	2550
Country of Origin:	NA	Country of Destination:	NA
Color:	YELLOW	SKU No.:	NA
Protocol No.:	CA TB 117-2013 SECTION III	UPC Code:	NA
Previous Report No.:	NA	Lot No:	NA

EXECUTIVE SUMMARY:

The test results was listed as below:

Result for Technical bulletin 117 -2013 Section III (Resilient Filling Material Datasheet)

Specimen No.	Smoldering time (>45min or Not)	Char Length / in	Requirement	Rating
1	Not	0.3	Maximum char length of any specimen shall not exceed 1.5 inches in any direction from cigarette.	Pass
2	Not	0.3		Pass
3	Not	0.3		Pass

Remark:

1. If the specimen continues to smolder after the 45 minute test duration, the resilient filling material fails the test.
2. If more than one specimen fails, the resilient filling material fails the test.
3. If any one of the three initial specimens fails, repeat the test on additional three specimens. Record the additional test specimens result in new datasheet and provide the Final Overall Rating.
4. If all three additional specimens pass the test, the resilient filling material passes the test. If any one of the additional three specimens fails, the resilient filling material fails the test.

SHA/CW/CG/H

Bureau Veritas
Consumer Products Services Division
(Shanghai) No. 168, Guanghua Road,
Zhuanqiao Town, Minhang, Shanghai China,
201108
Tel.: 86-21-24081888 Fax: 86-21-64890042
Email: bvcps_sh_info@cn.bureauveritas.com
Http: www.bureauveritas.com/cps

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



ZHEJIANG HUARUI SPONGE PRODUCTS CO., LTD

Technical Report: **66221870961**

JUL.12, 2022

Page 2 of 3

REMARK:

The client specified the test method and requirement.

BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT

TELEPHONE NO

86-21-24166888

E-MAIL:

bvcpshtoy.sh@cn.bureauveritas.com

BUREAU VERITAS

CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)

Laboratory Test location:

No. 368, Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai.

No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai.

BEN CUI

ASSISTANT OPERATION MANAGER (HARDLINE DIVISION)

SAMPLE RECEIVED

